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Equipment : Smart Phone

Brand Name : ONEPLUS

Model Name . LE2117

Applicant : OnePlus Technology (Shenzhen) Co., Ltd.

18C02, 18C03, 18C04 and 18C05, Shum Yip
Terra Building, Binhe Avenue North, Futian
District, Shenzhen

Manufacturer : OnePlus Technology (Shenzhen) Co., Ltd.

18C02, 18C03, 18C04 and 18C05, Shum Yip
Terra Building, Binhe Avenue North, Futian
District, Shenzhen

Standard . FCC 47 CFR Part 2, 27

The product was received on Dec. 15, 2020 and testing was started from Dec. 20, 2020 and
completed on Jan. 05, 2021. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory, would like to declare that the tested sample has been evaluated in accordance with the
test procedures given in ANSI/ TIA-603-E and has been in compliance with the applicable technical
standards.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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Approved by: Louis Wu
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No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
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History of this test report

Report No. Version Description Issued Date

FG002626-02B 01 Initial issue of report Feb. 04, 2021
TEL : 886-3-327-3456 Page Number 2 30f17

FAX : 886-3-328-4978 Issued Date : Feb. 04, 2021

Report Template No.: BU5-FGLTE Version 2.4 Report Version 101



§a§ FCC RADIO TEST REPORT Report No. : FG002626-02B

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
3.2 - - - -
Equivalent Isotropic Radiated Power
§27.50 (h)(2) (Band 41) Pass
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measurement
35 §27.53 (m)(4) (Band_41) _ Pass )
§2.1051 Conducted Spurious Emission
§27.53 (m)(4) (Band 41)

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang

Report Producer: Vivian Hsu
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/CDMA/WCDMA/LTE/5SG NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz
802.11a/n/ac/ax, NFC, GNSS, ANT+, and WPC/WPT

Product Specification subjective to this standard

WWAN:

<Down Antenna>: Coupling type (LDS) Antenna
<Upper Antenna>: Coupling type (LDS) Antenna
Bluetooth: PIFA Antenna

WLAN:

Antenna Type <Ant. 4>: PIFA Antenna

<Ant. 6>: PIFA Antenna

NFC: Loop Antenna
BDS/Galileo/GLONASS/GPS/SBAS: PIFA Antenna
ANT+: PIFA Antenna

WPC/WPT: Loop Antenna

<Upper Antenna>: -3 dBi

A i .
ntenna Gain <Down Antenna>: -2 dBi

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Bryant Liu
Temperature 22~24°C
Relative Humidity 55~56%

FCC Designation No.: TW1190

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:
1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 1 60f 17
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Test
Bandwidth (MHz) Modulation RB #
Test Items Band Channel
20+20(20+15(15+20|20+10|10+20( 20+5 | 5+20 |15+15(15+10({10+15| QPSK |16QAM|(64QAM|256QAM| 1 |HalffFull]l L | M | H
Max. Output
41 CA % Y Y \Y \Y \Y \Y \Y \Y \Y \Y \ \ Y V|iVv| V|V ]|V ]|V
Power -
26dB and
99% 41 CA \% \ \ \% \% \% \Y \Y \% \% \% \ \ \% Y Y
Bandwidth
Conducted
41 CA \Y Y Y \Y \Y \Y \Y \Y \Y \Y \Y v v \% \Y V|V \Y
Band Edge
Conducted
Spurious 41 CA % Y Y \ \ \ \Y \Y Y Y Y \ v \ % v |v]|v
Emission
E.lLR.P. 41 CA \% \ \ \% \% \% \Y \Y \% \% \% \ \ \Y Max Power
1. The mark “v “ means that this configuration is chosen for testing
Remark 2. The mark “-“ means that this bandwidth is not supported.
3. Alltest items were performed with Down Antenna.
2.2 Connection Diagram of Test System
System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Motebook
WLAN AP Monior
This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.
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2.3 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.
Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.4 Frequency List of Low/Middle/High Channels

LTE Band 41 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 39750 40521 41292
PCC
Frequency 2506.0 2583.1 2660.2
20 + 20
Channel 39948 40719 41490
SCC
Frequency 2525.8 2602.9 2680.0
Channel 39750 40546 41341
PCC
Frequency 2506.0 2585.6 2665.1
20 + 15
Channel 39921 40717 41512
SCC
Frequency 2523.1 2602.7 2682.2
Channel 39728 40523 41319
PCC
Frequency 2503.8 2593.3 2662.9
15+ 20
Channel 39899 40694 41490
SCC
Frequency 2520.9 2600.4 2680.0
Channel 39750 40571 41391
PCC
Frequency 2506.0 2588.1 2670.1
20 + 10
Channel 39894 40715 41535
SCC
Frequency 2520.4 2602.5 2684.5
Channel 39705 40526 41346
PCC
Frequency 2501.5 2583.6 2665.6
10 + 20
Channel 39849 40670 41490
SCC
Frequency 2515.9 2598.0 2680.0
TEL : 886-3-327-3456 Page Number S 90f 17
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LTE Band 41 Channel and Frequency List

bCC Channel 39750 40595 41440
Frequency 2506.0 2590.5 2675.0
20+ 5
Channel 39867 40712 41557
SCC
Frequency 2517.7 2602.2 2686.7
Channel 39683 40528 41373
PCC
Frequency 2499.3 2583.8 2668.3
5+ 20
Channel 39800 40645 41490
SCC
Frequency 2511.0 2595.5 2680.0
Channel 39725 40545 41365
PCC
Frequency 2503.5 2585.5 2667.5
15 + 15
Channel 39875 40695 41515
SCC
Frequency 2518.5 2600.5 2682.5
. Channel 39703 40549 41395
Frequency 2501.3 2585.9 2670.5
10 + 15
Channel 39823 40669 41515
SCC
Frequency 2513.3 2597.9 2682.5
Channel 39725 40571 41417
PCC
Frequency 2503.5 2588.1 2672.7
15+ 10
Channel 39845 40691 41537
SCC
Frequency 2515.5 2600.1 2684.7
TEL : 886-3-327-3456 Page Number : 10 of 17
FAX : 886-3-328-4978 Issued Date . Feb. 04, 2021

Report Template No.: BU5-FGLTE Version 2.4 Report Version 101



gai FCC RADIO TEST REPORT Report No. : FG002626-02B

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

= |

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L—f Power Divider
System Simulator - ")

EUT
(s
Spectrum Analyzer
3.1.4Test Result of Conducted Test
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 11 of 17
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 41

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 of 17
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number ;14 of 17
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For LTE Band 41

The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For LTE Band 41

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g > ®w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For LTE Band 41

The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number 1 16 of 17
FAX : 886-3-328-4978 Issued Date : Feb. 04, 2021
Report Template No.: BU5-FGLTE Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Base Station ) Dec. 20, 2020~ Conducted
Anritsu MT8821C | 6201664755 N/A Jul. 12, 2020 Jul. 11, 2021
(Measure) Jan. 05, 2021 (THO5-HY)
Spectrum Rohde & Dec. 20, 2020~ Conducted
FSV40 101397 10Hz~40GHz | Nowv. 27, 2020 Nov. 26, 2021
Analyzer Schwarz Jan. 05, 2021 (THO5-HY)
Temperature . . Dec. 20, 2020~ Conducted
ESPEC SU-241 92003713 -30C~95C May 15, 2020 May 14, 2021
Chamber Jan. 05, 2021 (THO5-HY)
Programmable 1v~20V Dec. 20, 2020~ Conducted
GW Instek PSS-2005 EL890089 Feb. 21, 2020 Feb. 20, 2021
Power Supply 0.5A~5A Jan. 05, 2021 (THO5-HY)
20dB 25W
) SMA Dec. 20, 2020~ Conducted
Coupler Warison . ) #A 1-18GHz Jan. 13, 2020 Jan. 12, 2021
Directional Jan. 05, 2021 (THO5-HY)
Coupler
TEL : 886-3-327-3456 Page Number 1 17 of 17
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Appendix A. Test Results of Conducted and EIRP Test

[Conducted Output Power (Average power & EIRP) |

<Down Antenna>

LTE Band 41C(HPUE)_CA Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] PCC SCC Mod _ . ERP | Erp (W)
RB Size [RB Offset| RB Size [RB Offset Lowest Middle Highest [ (dBm)
20+20 100 0 100 0 21.57 22.87 22.85
20+20 1 0 1 99 QPSK 18.53 18.81 18.88 25.05 0.3199
20+20 1 99 1 0 26.77 27.05 27.04
20+20 100 0 100 0 22.67 22.89 22.79
20+20 1 0 1 99 16-QAM 19.01 19.29 19.43 24.19 0.2624
20+20 1 99 1 0 25.82 26.08 26.19
20+20 100 0 100 0 21.11 22.38 22.43
20+20 1 0 1 99 64-QAM 18.63 18.84 19.06 23.45 0.2213
20+20 1 99 1 0 23.89 25.28 25.45
20+20 100 0 100 0 21.91 22.16 22.23
20+20 1 0 1 99 [256-QAM| 18.61 18.86 18.94 20.23 | 0.1054
20+20 1 99 1 0 21.95 22.06 22.08
20+15 100 0 75 0 23.08 24.36 24.37
20+15 1 0 1 74 QPSK 18.46 18.82 18.93 25.13 0.3258
20+15 1 99 1 0 26.71 27.12 27.13
20+15 100 0 75 0 23.05 24.36 24.43
20+15 1 0 1 74 16-QAM 19.03 19.25 19.37 24.19 0.2624
20+15 1 99 1 0 25.91 26.10 26.19
20+15 100 0 75 0 23.11 24.39 24.45
20+15 1 0 1 74 64-QAM 18.86 18.85 18.87 22.45 0.1758
20+15 1 99 1 0 24.00 24.06 23.97
20+15 100 0 75 0 21.98 22.01 22.03
20+15 1 0 1 74 256-QAM| 18.65 18.53 18.66 20.03 0.1007
20+15 1 99 1 0 21.95 21.98 21.99
15+20 75 0 100 0 22.04 23.36 23.44
15+20 1 0 1 99 QPSK 18.40 18.78 18.86 25.03 0.3184
15+20 1 74 1 0 26.74 27.03 27.03
15+20 75 0 100 0 22.57 23.47 23.48
15+20 1 0 1 99 16-QAM 19.06 19.24 19.34 24.21 0.2636
15+20 1 74 1 0 25.89 26.06 26.21
15+20 75 0 100 0 22.63 22.90 22.97
15+20 1 0 1 99 64-QAM 18.67 19.17 19.03 23.48 0.2228
15+20 1 74 1 0 23.53 25.25 25.48
15+20 75 0 100 0 21.99 22.05 22.11
15+20 1 0 1 99 256-QAM| 18.58 18.62 18.69 20.11 0.1026
15+20 1 74 1 0 22.01 22.01 22.09
Limit EIRP < 2W Result Pass

Al-11o0f4
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LTE Band 41C(HPUE) CA Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] Pcc SCC Mod _ _ ERP | Erp (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)
20+10 100 0 50 0 24.76 25.08 25.10
20+10 1 0 1 49 QPSK 18.48 18.85 18.96 25.21 0.3319
20+10 1 99 1 0 26.50 27.15 27.21
20+10 100 0 50 0 23.77 24.02 24.06
20+10 1 0 1 49 16-QAM 19.05 19.23 19.43 24.32 0.2704
20+10 1 99 1 0 25.88 26.15 26.32
20+10 100 0 50 0 23.86 24.10 24.20
20+10 1 0 1 49 64-QAM 18.71 18.88 19.16 22.60 | 0.1820
20+10 1 99 1 0 24.24 24.60 24.43
20+10 100 0 50 0 21.98 22.05 22.06
20+10 1 0 1 49 256-QAM| 18.55 18.59 18.59 20.09 0.1021
20+10 1 99 1 0 21.96 22.01 22.09
10+20 50 0 100 0 21.81 22.10 22.10
10+20 1 0 1 99 QPSK 18.59 18.84 18.98 25.13 | 0.3258
10+20 1 49 1 0 26.70 27.08 27.13
10+20 50 0 100 0 21.92 22.15 22.14
10+20 1 0 1 99 16-QAM 19.13 19.34 19.49 24.26 0.2667
10+20 1 49 1 0 25.88 26.15 26.26
10+20 50 0 100 0 21.87 22.14 22.15
10+20 1 0 1 99 64-QAM 18.68 18.94 19.09 23.41 0.2193
10+20 1 49 1 0 24.29 25.33 25.41
10+20 50 0 100 0 21.95 22.08 22.05
10+20 1 0 1 99 256-QAM| 18.65 18.63 18.58 20.08 0.1019
10+20 1 49 1 0 21.94 22.01 22.03
20+5 100 0 25 0 23.77 24.04 24.14
20+5 1 0 1 24 QPSK 18.60 18.83 18.79 24.96 0.3133
20+5 1 99 1 0 26.66 26.82 26.96
20+5 100 0 25 0 23.81 24.04 24.15
20+5 1 0 1 24 16-QAM 18.75 19.37 19.25 24.02 0.2523
20+5 1 99 1 0 25.82 25.90 26.02
20+5 100 0 25 0 23.82 24.06 24.14
20+5 1 0 1 24 64-QAM 18.58 19.26 19.24 23.23 0.2104
20+5 1 99 1 0 23.99 25.23 24.25
20+5 100 0 25 0 21.96 21.99 22.05
2045 1 0 1 24 256-QAM| 18.53 18.60 18.62 20.13 0.1030
20+5 1 99 1 0 21.88 22.03 22.13
Limit EIRP < 2W Result Pass
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C(HPUE) CA Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] Pcc SCC Mod _ _ ERP | Erp (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)
5+20 25 0 100 0 21.79 22.08 22.18
5+20 1 0 1 99 QPSK 18.34 18.59 18.62 25.04 | 0.3192
5+20 1 24 1 0 26.56 26.84 27.04
5+20 25 0 100 0 21.85 22.19 22.26
5+20 1 0 1 99 16-QAM 18.76 19.02 19.18 24.06 0.2547
5+20 1 24 1 0 25.69 25.93 26.06
5+20 25 0 100 0 21.88 22.11 22.27
5+20 1 0 1 99 64-QAM 18.48 18.69 18.87 23.37 0.2173
5+20 1 24 1 0 23.55 25.24 25.37
5+20 25 0 100 0 21.90 21.96 22.07
5+20 1 0 1 99 256-QAM| 18.60 18.53 18.65 20.15 0.1035
5+20 1 24 1 0 21.94 22.01 22.15
15+10 75 0 50 0 23.21 23.04 23.58
15+10 1 0 1 49 QPSK 18.54 18.84 18.94 25.18 0.3296
15+10 1 74 1 0 26.77 27.07 27.18
15+10 75 0 50 0 23.20 23.05 23.40
15+10 1 0 1 49 16-QAM 19.09 19.30 1941 24.27 0.2673
15+10 1 74 1 0 25.91 26.13 26.27
15+10 75 0 50 0 22.77 22.57 23.05
15+10 1 0 1 49 64-QAM 18.71 18.90 19.14 23.54 | 0.2259
15+10 1 74 1 0 24.87 25.33 25.54
15+10 75 0 50 0 21.92 22.03 22.19
15+10 1 0 1 49 256-QAM| 18.49 18.55 18.64 20.19 0.1045
15+10 1 74 1 0 21.98 22.00 22.14
10+15 50 0 75 0 22.31 22.50 22.63
10+15 1 0 1 74 QPSK 18.54 18.78 18.98 25.22 0.3327
10+15 1 49 1 0 26.75 27.03 27.22
10+15 50 0 75 0 22.36 22.57 22.74
10+15 1 0 1 74 16-QAM 19.14 19.34 19.45 24.29 0.2685
10+15 1 49 1 0 25.92 26.06 26.29
10+15 50 0 75 0 21.83 22.03 22.22
10+15 1 0 1 74 64-QAM 18.72 18.91 18.94 23.42 0.2198
10+15 1 49 1 0 24.60 25.31 25.42
10+15 50 0 75 0 21.97 21.99 22.10
10+15 1 0 1 74 256-QAM| 18.45 18.58 18.66 20.10 | 0.1023
10+15 1 49 1 0 21.98 22.01 22.09
Limit EIRP < 2W Result Pass
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C(HPUE) CA Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] Pcc SCC Mod _ _ ERP | Erp (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)
15+15 75 0 75 0 21.57 22.88 22.92
15+15 1 0 1 74 QPSK 18.50 18.83 18.92 25.09 | 0.3228
15+15 1 74 1 0 26.77 27.00 27.09
15+15 75 0 75 0 21.09 22.42 22.45
15+15 1 0 1 74 16-QAM | 19.08 19.18 19.43 24.17 | 0.2612
15+15 1 74 1 0 25.90 26.00 26.17
15+15 75 0 75 0 21.12 21.92 21.96
15+15 1 0 1 74 64-QAM 18.71 18.84 19.12 23.56 0.2270
15+15 1 74 1 0 23.45 25.23 25.56
15+15 75 0 75 0 21.95 22.03 22.11
15+15 1 0 1 74 |256-QAM| 18.48 18.59 18.63 20.18 | 0.1042
15+15 1 74 1 0 22.01 22.09 22.18
Limit EIRP < 2W Result Pass
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG002626-02B

<Upper Antenna>

LTE Band 41C(HPUE) _CA Maximum Average Power [dBm] (GT - LC = -3 dB)

BW [MHz] PCC SCC Mod . . EIRP EIRP (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)

20+20 100 0 100 0 20.26 20.75 20.85

20+20 1 0 1 99 QPSK 17.22 17.70 17.81 23.00 | 0.1995
20+20 1 99 1 0 25.55 26.00 25.99

20+20 100 0 100 0 21.50 21.79 21.86

20+20 1 0 1 99 16-QAM 17.95 18.18 18.34 22.15 0.1641
20+20 1 99 1 0 24.73 24.97 25.15

20+20 100 0 100 0 20.05 20.27 20.42

20+20 1 0 1 99 64-QAM 17.58 17.79 17.98 21.51 0.1416
20+20 1 99 1 0 23.90 24.13 2451

20+20 100 0 100 0 21.03 21.20 21.32

20+20 1 0 1 99 256-QAM| 17.68 17.93 18.05 18.32 0.0679
20+20 1 99 1 0 21.00 21.25 21.25

20+15 100 0 75 0 22.00 22.13 22.33

20+15 1 0 1 74 QPSK 17.40 17.64 17.87 23.15 0.2065
20+15 1 99 1 0 25.80 26.15 26.14

20+15 100 0 75 0 22.02 22.15 22.32

20+15 1 0 1 74 16-QAM 17.95 18.11 18.36 22.17 0.1648
20+15 1 99 1 0 24.78 25.04 25.17

20+15 100 0 75 0 20.06 22.16 22.36

20+15 1 0 1 74 64-QAM 17.57 17.68 18.00 21.37 0.1371
20+15 1 99 1 0 22.49 24.05 24.37

20+15 100 0 75 0 20.98 21.22 21.32

20+15 1 0 1 74 256-QAM| 17.67 17.92 18.07 18.35 0.0684
20+15 1 99 1 0 21.07 21.33 21.35

15+20 75 0 100 0 20.93 21.12 21.24

15+20 1 0 1 99 QPSK 17.37 17.59 17.74 22.92 0.1959
15+20 1 74 1 0 25.73 25.92 25.90

15+20 75 0 100 0 21.46 21.70 21.79

15+20 1 0 1 99 16-QAM 17.87 18.10 18.26 22.05 0.1603
15+20 1 74 1 0 24.70 24.89 25.05

15+20 75 0 100 0 21.47 21.67 21.79

15+20 1 0 1 99 64-QAM 17.52 17.67 18.05 21.39 0.1377
15+20 1 74 1 0 23.84 24.00 24.39

15+20 75 0 100 0 20.99 21.23 21.35

15+20 1 0 1 99 256-QAM| 17.69 17.87 18.05 18.35 0.0684
15+20 1 74 1 0 21.01 21.28 21.23

Limit EIRP < 2W Result Pass
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C(HPUE) CA Maximum Average Power [dBm] (GT - LC = -3 dB)

BW [MHz] PCC SCC Mod _ _ EIRP EIRP (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)

20+10 100 0 50 0 23.98 24.23 24.31

20+10 1 0 1 49 QPSK 17.44 17.79 17.92 23.20 0.2089
20+10 1 99 1 0 25.80 26.19 26.20

20+10 100 0 50 0 22.97 23.27 23.35

20+10 1 0 1 49 16-QAM 17.95 18.26 18.39 22.24 0.1675
20+10 1 99 1 0 24.80 25.12 25.24

20+10 100 0 50 0 23.01 23.31 23.38

20+10 1 0 1 49 64-QAM 17.60 17.85 18.05 21.44 0.1393
20+10 1 99 1 0 23.32 24.21 24.44

20+10 100 0 50 0 20.74 21.22 21.12

20+10 1 0 1 49 256-QAM| 17.51 18.00 17.89 18.40 0.0692
20+10 1 99 1 0 20.87 21.40 21.20

10+20 50 0 100 0 21.05 21.36 21.39

10+20 1 0 1 99 QPSK 17.64 17.87 17.89 23.16 0.2070
10+20 1 49 1 0 25.82 26.07 26.16

10+20 50 0 100 0 21.10 21.28 21.45

10+20 1 0 1 99 16-QAM 18.11 18.15 18.45 22.27 0.1687
10+20 1 49 1 0 24.87 24.95 25.27

10+20 50 0 100 0 21.08 21.23 21.42

10+20 1 0 1 99 64-QAM 17.83 17.89 18.13 21.50 0.1413
10+20 1 49 1 0 23.96 24.26 24.50

10+20 50 0 100 0 21.03 21.29 21.42

10+20 1 0 1 99 256-QAM| 17.68 18.00 18.12 18.42 0.0695
10+20 1 49 1 0 21.04 21.36 21.30

20+5 100 0 25 0 23.11 23.18 23.46

20+5 1 0 1 24 QPSK 14.62 14.73 14.96 23.34 0.2158
20+5 1 99 1 0 26.07 26.13 26.34

20+5 100 0 25 0 23.11 23.20 23.45

20+5 1 0 1 24 16-QAM 15.00 15.24 15.40 22.33 0.1710
20+5 1 99 1 0 24.76 25.12 25.33

20+5 100 0 25 0 23.18 23.22 2351

20+5 1 0 1 24 64-QAM 14.68 14.85 15.18 21.46 0.1400
20+5 1 99 1 0 23.49 24.12 24.46

20+5 100 0 25 0 20.97 21.21 21.37

2045 1 0 1 24 256-QAM| 17.69 17.99 18.13 18.46 0.0701
20+5 1 99 1 0 21.16 21.41 21.46

Limit EIRP < 2W Result Pass
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C(HPUE) CA Maximum Average Power [dBm] (GT - LC = -3 dB)

BW [MHz] PCC SCC Mod _ _ EIRP EIRP (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)

5+20 25 0 100 0 20.04 20.14 20.35

5+20 1 0 1 99 QPSK 14.43 14.67 14.79 23.13 0.2056
5+20 1 24 1 0 25.81 26.13 26.13

5+20 25 0 100 0 21.04 21.20 21.34

5+20 1 0 1 99 16-QAM 14.95 15.19 15.31 22.13 0.1633
5+20 1 24 1 0 24.84 25.13 24.62

5+20 25 0 100 0 21.07 21.27 21.44

5+20 1 0 1 99 64-QAM 14.62 14.89 15.05 21.49 0.1409
5+20 1 24 1 0 23.54 24.27 24.49

5+20 25 0 100 0 20.98 21.27 21.38

5+20 1 0 1 99 256-QAM| 17.67 17.93 18.08 18.38 0.0689
5+20 1 24 1 0 21.20 21.34 21.37

15+10 75 0 50 0 21.99 22.22 22.46

15+10 1 0 1 49 QPSK 14.99 15.20 15.49 23.20 0.2089
15+10 1 74 1 0 25.86 26.20 26.18

15+10 75 0 50 0 22.07 22.21 22.43

15+10 1 0 1 49 16-QAM 15.52 15.70 15.80 22.23 0.1671
15+10 1 74 1 0 24.89 25.12 25.23

15+10 75 0 50 0 21.59 21.72 21.93

15+10 1 0 1 49 64-QAM 15.23 15.44 15.65 21.59 0.1442
15+10 1 74 1 0 23.96 24.34 24.59

15+10 75 0 50 0 20.95 21.22 21.35

15+10 1 0 1 49 256-QAM| 17.70 18.02 18.13 18.36 0.0685
15+10 1 74 1 0 21.12 21.33 21.36

10+15 50 0 75 0 22.97 21.71 21.87

10+15 1 0 1 74 QPSK 14.53 14.74 14.99 23.21 0.2094
10+15 1 49 1 0 25.75 26.21 25.99

10+15 50 0 75 0 21.55 21.85 21.94

10+15 1 0 1 74 16-QAM 15.01 15.43 15.55 22.19 0.1656
10+15 1 49 1 0 24.91 25.11 25.19

10+15 50 0 75 0 20.99 21.28 21.38

10+15 1 0 1 74 64-QAM 14.58 14.89 15.35 21.48 0.1406
10+15 1 49 1 0 24.04 24.26 24.48

10+15 50 0 75 0 21.01 21.25 21.41

10+15 1 0 1 74 256-QAM| 17.73 17.99 18.15 18.41 0.0693
10+15 1 49 1 0 21.05 21.29 21.33

Limit EIRP < 2W Result Pass
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C(HPUE) CA Maximum Average Power [dBm] (GT - LC = -3 dB)

BW [MHz] HOC Sl Mod _ . ERP | Eirp (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)
15+15 75 0 75 0 20.48 20.78 20.81
15+15 1 0 1 74 QPSK 17.38 17.69 17.75 22.96 0.1977
15+15 1 74 1 0 25.72 25.94 25.96
15+15 75 0 75 0 20.00 20.29 20.32
15+15 1 0 1 74 16-QAM 17.91 18.23 18.27 22.10 0.1622
15+15 1 74 1 0 24.70 24.91 25.10
15+15 75 0 75 0 19.96 20.30 20.34
15+15 1 0 1 74 64-QAM 17.55 17.83 17.93 21.42 0.1387
15+15 1 74 1 0 23.86 24.07 24.42
15+15 75 0 75 0 20.97 21.19 21.33
15+15 1 0 1 74 256-QAM| 17.69 17.98 18.11 18.33 0.0681
15+15 1 74 1 0 21.06 21.27 21.30
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

26dB Bandwidth

Mode ‘ LTE Band 41C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 24.98 30.03 24.98 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.97 24.88 30.03 34.97 39.80
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 25.18 29.73 25.03 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.76 24.98 29.91 34.97 39.88
Mode LTE Band 41C : 26dB BW(MH?z)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 25.03 29.73 25.23 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.90 24.83 29.97 34.97 39.80
Mode LTE Band 41C : 26dB BW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.73 24.93 29.73 25.08 30.45
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.83 24.88 29.91 34.83 39.80
TEL : 886-3-327-3456 Page Number : A41C-1 of 81
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz Ref Level 30.00 dom  Offset 12.10 0B @ RBW 1 Mhz
o Att 30dE SWT  7.5us @ VBW 3MHz  Mode Auto FFT o At 30dE SWT  T.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
" Mi[1] 20.96 dBm)| ™M1[1] 20.10 dBm)|
% 2.5621860 GHz 2.5892290 GHz
20 -
7 < ndB 26.00 dB 20 dam — RPN ndB 26.00 dp)|
g / VA VAN LA B mme 24.775000000 MHz 10 o 4 e B e 24.975000000 MHZ
7 Q faror \ 104.2] 7 Q factor 103.7
\ {
od T ¥ ad !
¥ T
104 i ; !
- 10 +
P \e Fal _ o /
= - ) ?ll‘ SN W o e
= a0
40 d 40 d
50 df 50
60 d 60 df
93025 GHz 1001 pts Span 50.0 MHz CF 2.593025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 2.582186 GHz 20,95 dBm nd8 down 24,775 MMz ML 1 2.589220 GHz 20.10 dBm nd@ down 24,975 MHz
T1 1 2,580438 GHz -5.71 dBm nd8 26.00 dB T 1 2.580388 GHz -5.96 d&m nde 26.00 d8
T2 1 2.605213 GHz -4.91 dam qQ factor 104.2 T2 1 2.605363 GHz -5.84 dBm Q factor 103.7
L I ] - L )i J -

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

t"%’ pectrum ["5“
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16 aBm) ™M1[1] 3 dBm)
11 2.5856170 GHz| 2.5924260 GHz|
20 20
e N 26.00 dB e . oude 26.00 dB
04 / N 30.030000000 MHZ| 0d r R AAar \ 24.975000000 MHz
= 86.1 I Q factor 103.8
|
od 0 d
-10 d
Navad .
Al v 204 = —= —
7V \/J“ T T RO SN
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.59305 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,585617 GHZ 18.32 dem ndB_down 30.03 MHz ML 2.592426 GHz 20.23 dam ndB_down 24,975 MHZ
TL 1 2,576005 GHz -6.99 dBm nds 26.00 dB T1 L 2.580487 GHz -6.11 dBm nd8 26.00 dB
T2 1 2,608035 GHz -7.84 dBm Q factor 86.1 T2 1 2.605463 GHz -6.41 dBm Q factor 103.8
L I 4 - [S JL 4
ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.71 dBm) ™M1[1] 17.02 dBm)
2.5910820 GHZ| 2.5890450 GHz
= B ndB 26.00 dB @ J 26.00 dB
Vsl B, 30.509000000 MHZ| AP N 34.965000000 MHz
10d / TR T ey 104d ,
E Gfactor \ 84.9 7 73.9
/ \ !
od \ od
ik f
-10 df T -10 d
| |
20 g~ ] RO
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591082 GHz 17.71 dBm nd@ down 30.509 MHz M1 2.583045 GHz 17.02 dBm nd@ down 34,965 MHZ
TL 1 2,577655 GHz -7.89 dBm nd8 26.00 dB T1 L 2,575423 GHz -8.36 dBm nd8 26.00 dB
T2 1 2.608165 GHz -8.35 dBm Q factor B84.9 T2 1 2.610388 GHz -9.90 dBm Q factor
L JL J L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

QPSK

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30dE SWT  7.5us @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20.17 dBm)| r»n[u’l 19.60 dBm)
2.6003180 GHz 2.6012020 GHZ]
20 20
1= 26.00 dB N T wg/‘..,n,« 26.00 dB
104 L 24.875000000 MHz| 10 d ‘wa 30.030000000 MHZ|
7 Q factor 104.5) Q factor | 86.6
! |
0 di T 0di ' =
/ ¢ i
-10 df T -10 d l’ 1
/ -
T ~ =i | TR
2008 - 20 dprof e = -
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.600318 GHz 20,17 dBm nd8 down 24,575 MHz ML 2601202 GHz 19.60 dam nd8 down 30,03 WAz
T1 1 2580587 GHz -5.58 dBm nd8 26.00 dB T1 L 2,576065 GHz -6.78 dBm nd8 26,00 d8
T2 1 2605463 GHz -5.86 dBm Q factor 104.5 T2 1 2.608095 GHz -5.46 dBm Q factor 86.6
L J J L] L Jjd ] ) we

Middle Channel / 20MHz+20MHz

Ref Level 30.00 dém

Offset 12,10 dB & RBW 1 MHz

(=]

Ref Level 20,00 dém

Offset 12,10 dB & RBW 1 MHz

o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.13 dBm) ™M1[1] 5 dBm)|
M 2.5827450 GHz 2.5906820 GHZ]
20 20 +
PPN PPN 26.00 dB ek nd 26.00 dB
g o | \ ey 34965000000 MHZ| 104 NN A BRAS L 30.800000000 MHz
] \ 73.9 7= Tl factor VA 65.1
ad : 1 o0d : / \%
1 !
10 d “ -10 di “‘
| '\ , J |
ol CAAY MAViras Ve v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.582745 GHz 18.13 dam nd8 down 24,955 MHz ML L 2.500682 GHz 15.65 dam nd8 down
T1 1 2,575473 GHz -9.10 dBm nd8 26.00 dB T1 L 2,5731 GHz -9.46 dBm nd8
T2 1 2.610438 GHz -7.20 dBm Q factor 73.9 T2 1 2.6129 GHz -10.72 dBm Q factor
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

16QAM

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+15MHz

J

ctrum o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz Ref Level 30.00 dém  Offset 12.10 d& @ RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o At SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
M1 Mi[1] 22.15 dBm)| ™M1[1] 19.20 dBm)|
X 2.5844840 GHz R 2.5824360 GHz|
20
~ 26.00 dB| 20 dam e ndn 26.00 db|
w0 / a 2 24.775000000 MHZ| 10 dBm / LR N AT L (i 25.175000000 MHZ|
7 Q factor Y 104.3 ] Q factor 102.4)
i i 1
a T T od T
/ | ¥
10 df -10 f
\
D { l 20 gy — -
» YaN I u,, i
a0 -30
40 df 40
50 d 50
&nd -60 d
93025 GHz 1001 pts Span 50.0 MHz CF 2.503025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 2584484 GHz 22,15 dBm nd8 down 24,775 MMz ML 1 2.582436 GHz 19.20 dém ndB down 25,175 MHz
TL 1 2,560483 GHz -4.43 dBm nd8 26.00 dB T1 1 2.58028E GHz -7.09 d&m nd8 26.00 d8
T2 1 2605263 GHz -4.27 dBm qQ factor 104.3 T2 1 2.605463 GHz -7.17 dbm Q factor 102.6
— ] - — ] =
s pectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
19.68 dBm)| o MI[1] 20,14 dBm)|
0 2.5800430 GHZ| - 2.5856320 GHz
- \ 26.00 dB DAV Sy RN, 26.00 dB
g APVAY -, 29.730000000 MHZ| o A B A 25.025000000 MHz
86.8 I Q factor 103.3
od 0 d f
-10 df -10 d /
i
i - / ~
St Ao <20 — < v
TV Wy 1%
-30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.59305 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.580043 GHz 19,68 dam nd8 down 29,73 MHz ML 2.585632 GHz 20.14 dBm ndB_down 25,025 MHZ
TL 1 2,576005 GHz -6.11 dBm nd8 26.00 dB T1 L 2.580438 GHz -5.72 dBm nd8 26.00 dB
T2 1 2607735 GHz -6.05 dBm Q factor 86.8 T2 1 2.605463 GHz -5.79 dBm Q factor 103.3
L I 4 - [S JL

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

J

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.29 dBm) ™M1[1] 18.45 dBm)
2.5879050 GHz| M1 2.5835340 GHz|
= ndB 26.00 dB @ o nd 26.00 dB
» PSBWN A~ 30.509000000 MHZ, . / A BV~ 34.755000000 MHz
W 7 7 Yta N 84.9) e 7 g (P S Vel 74.3
o \g " o / \1
-10 df l’ -10 d ‘} |
20 df ’_J K 20,4 At 1 ~
ey e e o,
30 250
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.587905 GHz 17.29 dam nd8 down 30,509 MHz ML 2583534 GHz 18.45 dam nd8 down 34,755 WHZ
T1 1 2,577655 GHz -8.96 dBm nd8 26.00 dB T1 L 2,575562 GHz -7.91 dBm nd8 26,00 d8
T2 1 2.608165 GHz -9.12 dBm Q factor B84.8 T2 1 2.610318 GHz -6.96 dBm Q factor 74.3
L I 4 [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

16QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,10 db e RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
ETETI 20.25 aBm ™Il 19.97 dBm|
i 2.6009170 GHZ| 2.6053380 GHz
20 X~ 20
N 7R T, 26.00 dB A e IR - 26.00 dB
104 - Bw \ 24.975000000 MHz| 104 A By e 29.910000000 MHz
Q factor 1 104.1 7 Q factor 87.1
d 1 i {
o 0
i i
04 | 10 d -
| \ pht
- [ o0 d - ™
204 e 7 20 i —
a0 -30
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59305 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.600917 GHz 20.25 dam ndB_down 24,975 MHZ M1 2.605338 GHz 19.37 dBm ndB_down 20,91 MHz
TL 1 2,5680487 GHz -6.45 dBm ndd 26.00 dB T1 L 2.578125 GHz -6.04 dBm ndd 26.00 dB
T2 1 2,605463 GHz -5.24 dBm qQ factor 104.1 T2 1 2.608035 GHz -7.16 d8m qQ factor 87.1
L J J L] L Jjd ] ) we

Middle Channel / 20MHz+20MHz

pectrum
Ref Level 30.00 GBm  Offset 12,10 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,10 db @ RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.94 dBm) ™M1[1] 17.91 dBm)
2.5826050 GHZ| 2.5818110 GHz
20 20
P nde, 26.00 dB f"(' ~ ndB 26.00 dB
el o A (e N 5 e A Y A -
104 \ B Sy e e 34.965000000 V[Hz 104 o 1! Y ﬁ,wv_w,. Y 39.880000000 MHz
V" qTactor \ 73.9 T Q facr 64.7
/ \
o T 0 -
¥ 3
-10 de T -10 d
i ol e | | ‘
20 d = . o s S r—
R i — I PR
-30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.593 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,582605 GHz 16.94 dBm nd@ down 34.965 MHz M1 2.581811 GHz 17.31 dBm nd@ down 39,88 MHZ
TL 1 2,575473 GHz -9.56 dBm ndd 26.00 dB T1 L 2,57294 GHz -8.44 dBm ndd 26.00 dB
T2 1 2.610438 GHz -8.06 dBm Q factor 73.9 T2 1 2.61282 GHz -8.42 dBm Q factor 64.7
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG002626-02B

LTE Band 41C

64QAM

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz Ref Level 30.00 dom  Offset 12.10 0B @ RBW 1 Mhz
o Att 308 SWT 7.5y @ VBW 3IMHz  Mode Auto FFT o At SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
Mt Mi[1] 21.27 dBm)| ™M1[1] 18.64 dBm)|
2.5830350 GHz 1 2.5897780 GHz
20 =
Vol nde 26.00 db| 20 dam POl N ey 26.00 db|
. f . STNBA 24.775000000 MHZ| \Wad' . 25025000000 MHZ
W ] Qfacter 104.3 10 dem 1 109.5]
d L |
a T od 1
i 7
10 d { -10 T
- | =
-20.98m S -20 damc— - -~
B Savals Ve APVAN
a0 - -0
40 d 40 d
50 df 50
60 d 60 df
93025 GHz 1001 pts Span 50.0 MHz CF 2.503025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML f 2.583035 GHz 21,27 dBm nd8 down 24,775 MMz ML 1 2.589778 GHz 18.64 dom nd@ down 25,025 MHz
TL 1 2,580488 GHz -4.01 dBm nd8 26.00 dB T 1 2.58038E GHz -7.69 dam nde 26.00 d8
T2 1 2605263 GHz -4.27 dBm qQ factor 104.3 T2 1 2.605413 GHz -6.93 dBm Q factor 103.5
— ] - — ] =
s vectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 19.21 dBm) ™M1[1 17.58 dBm)
2.5848980 GHz 2.5865310 GHZ]
= s 26.00 dB @ » . 26.00 dB
10d b i Vo 29.730000000 MHZ| 0d / / 25.225000000 MHZ|
= 86.9) 7 Q factor 102.5
] / \
o d \ 0 di / \
|t T ke
Y y
10 df -10 di o
/ k / \
20 = ;2008 — B — S
LI S PEaw S - P e
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.584898 GHz 19.21 dam nd8 down 29,73 MHz ML 2.586531 GHz 17.58 dam nd8 down 25,225 WHZ
T1 1 2,578125 GHz -6.16 dBm nd8 26.00 dB T1 L 2,580338 GHz -8.10 dBm nd8 26,00 d8
T2 1 2.607855 GHz -7.16 dBm Q factor 86.9 T2 1 2.605562 GHz -8.25 dBm Q factor 102.5
L I 4 - [S JL -

J

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum

pectrum

(=]

Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.32 dBm) 16.52 dBm)
M 2.5808920 GHz 2.5876600 GHZ]
20 20
Ao | 26.00 dB 26.00 dB
g e A A 30.509000000 MHZ, 0d 34.895000000 MHz
7 7 84.6) 74.2
i
od j’ 0
-10 df ‘I -10 d
20 dm e~ \ 20 dBm
wwas ANpY 7 = AR~V S
™ e S ~ N TAPTAW.
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,580892 GHz 17.32 dBm nd@ down 30.509 MHz M1 2.58766 GHz 16.52 dBm nd@ down 34,895 MHZ
T1 1 2,577655 GHz -9.64 dBm nd8 26.00 dB T1 L 2575482 GHz -6.49 dBm nd8 26.00 dB
T2 1 2.608165 GHz -7.93 dBm Q factor B84.6 T2 1 2.610388 GHz -10.33 dém Q factor 74.2
L I 4 [S JL -

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

64QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,10 db e RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
IRV 21.89 dBm)| " ™M1[1] 19.01 dBm)
2.6016160 GHZ| ; 2.5
20 N 20
N B ~/ 26.00 dB 7 ™, R~ 26.
104 Bw 24.825000000 MHz| 104 { B Y 29.970000000 MHz
7 Q factor 1 104.8 Q factor \ 86.1
od 4 od g
-10 df \‘ -10 d !
~J A LAl
<20 B e Y 20—t L . L
-30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59305 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.601616 GHz 21.89 dam nd@ down 24,825 MHz M1 2.580043 GHz 19.81 dBm nd@ down 29,97 MHZ
TL 1 2,5680637 GHz -4.48 dBm ndd 26.00 dB T1 L 2.578065 GHz -6.58 dBm ndd 26.00 dB
T2 1 2605463 GHz -3.93 dBm Q factor 104.8 T2 1 2.608035 GHz -5.79 dBm Q factor 86.1
L L J - L Ju J A

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

J

vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.79 dBm) ™M1[1] 16.25 dBm)
M1 2.5801580 GHz . 2.5902030 GHz|
20 20 -
X [ . nde 26.00 dB nd 26.00 dB
AT TN 5 i -~
w0 By, N, 3% 6E000NR b2 0d y o ANV 39.800000000 MHZ|
j \/ afactor \ 73.8 V Qs 65.1
o / \ o / ‘ \
] 12 ]
-10 df ] E -10 d '%
20 d LA a H A 20 /
o N I P T
-a0 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2580158 GHz 17.79 dam nd8 down 24,955 MHz ML 2.500203 GHz 16.25 dam nd8 down
T1 1 2,575542 GHz -8.17 dBm nd8 26.00 dB T1 L 2,57302 GHz -10.95 dBm nd8
T2 1 2.610508 GHz -8.60 dBm Q factor 73.8 T2 1 2.61282 GHz -9.95 dBm Q factor
L I 4 - [S JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

256QAM

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
T ™M1[1] 20.57 dBm)| ™M1[1] 18.95 dBm)
2.5633350 GHz 2.5
= ; - nd 26.00 dB @ - — nd 26.
104 ! . Bw - S~ 24725000000 MHz| 10 d \ B - 24.925000000 MHZ|
] =T =" badtor ™~ N 104.5 & Gfacior vy 103.7
od f 0 df T
-10 df T -10 d “
] ] \
204 20d — JI "\ = —
anine ~ " o aveds
A v T mmm]
a0 . 30
40 df -40 di
50 df 50 d
60 d -60 di
93025 GHz 1001 pts Span 50.0 MHz CF 2.599025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2583335 GHz 20,57 dBm nd8 down 24,725 MHz ML 2584683 GHz 18.95 dam nd8 down 24,025 WHZ
T1 1 2,580537 GHz -5.34 dBm nd8 26.00 dB T1 L 2,580438 GHz -7.07 dBm nd8 26,00 d8
T2 1 2,605263 GHz -5.97 dBm Q factor 104.5 T2 1 2.605363 GHz -6.63 dBm Q factor 103.7
L J J L] L Jjd ] ) we
s vectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
[ ™M1[1] 19.66 dBm) ™M1[1] 17.66 dBm)
- i 2.5675950 GHz - 2.6025650 GHZ]
A~ ndB 26.00 dB — [~ e 26.00 dB
o / A ~J Byt a 29.730000000 MHZ| 104 Pl R et s = o 25.075000000 MHz
] v 7 watebrer - 87.0) 7 Q factor 103.8
04 04 !‘
-10 d -10 de f -
i [0 | S ——
a0 e -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,587595 GHz 19.66 dam nd8 down 29,73 MHz ML 2.502565 GHz 17.66 dam nd8 down 25,075 WHZ
T1 1 2,576005 GHz -6.15 dBm nds 26.00 dB T1 L 2,580438 GHz -7.90 dBm nd8 26,00 d8
T2 1 2607735 GHz -6.02 dBm Q factor 87.0 T2 1 2.605512 GHz -7.61 dBm Q factor 103.8
L I 4 - [S JL

J

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum t“‘? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,10 db e RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.79 dBm| ™Il 17.08 dBm|
2.5858070 GHZ| 1 2.5096740 GHz
20 = 20 -
- 26.00 dB)| o [ ndB 26.00 dB|
104 i 30.450000000 MHz 104 v Vo n Bw A N 34.825000000 MHZ|
7 84.9 7 7 ek o/ \ 74.2
od F od L |
T ; 4{:
04 i 10 d ‘
y. / 20 di |
=r - = e 20 - J C
W P A A, ]
-30 Beley . -
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,585807 GHZ 16.79 dBm ndB_down 30,45 MHz ML 2.583674 GHz 17.08 dem ndB_down 34,825 MHZ
TL 1 2,577655 GHz -8.69 dBm ndd 26.00 dB T1 L 2.575562 GHz -7.91 dBm nd8 26.00 dB
T2 1 2,608105 GHz -9.02 dBm qQ factor 84.9 T2 1 2.510388 GHz -8.93 dBm qQ factor 74.2
L JL J L JL [

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002626-02B

LTE Band 41C

256QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.79 dbm)| MI[1] 16.39 dBm
2.6004680 GHZ| " 2.6027600 GHz
1
= 26.00 dB @ .  nde x. 26.00 dB
w0 i eadin 24.875000000 MHZ| 04 ot Nmn | AN g N 20.910000000 MHz
7 Q factor \ 104.5 ] Ta Yactor 87.0)
| L
od od |
Tl t j
ki di ¥
-10 df T 1 -10 T
{ \ /
f — _ _ 20 di | -
p —— e~
T / ™ N T
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59305 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2600468 GHz 17.79 dam nd8 down 24,575 MHz ML 2.60276 GHz 16.39 dam nd8 down 20,91 MHz
TL 1 2,580587 GHz -8.70 dBm nd8 26.00 dB T1 L 2,576125 GHz -9.06 dBm nd8 26.00 dB
T2 1 2605463 GHz -8.46 dBm Q factor 104.5 T2 1 2.608035 GHz -8.93 dBm Q factor 87.0
L J J L] L Jjd ] ) we
i pectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.20 dBm)| ™11 17.67 dBm
2.5897240 GHZ| - 11 2.5878050 GHz
ndB 26.00 dB - 4 26.00 dB
W e, 34.825000000 MHz 104 / e 30.800000000 MHz
Qfactar ¥ 74.2 7 65.0)
04 |
T -10d f!
\ g ] :
T 20 dem T ~ =
[ VA N i e \,
- a0
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.593 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.583724 GHz 16.20 dam nd8 down 24,825 MHz ML 2587805 GHz 17.67 dBm ndB_down
TL 1 2,575542 GHz -10.22 dbm nds 26.00 dB T1 L 2.5731 GHz -9.07 dBm nd8
T2 1 2.610368 GHz -10.31 dém Q factor 74.2 T2 1 2.6129 GHz -8.78 dBm Q factor
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

Occupied Bandwidth

Mode ‘ LTE Band 41C : 99%0OBW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 23.18 23.23 27.75 23.28 28.35
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.45 23.23 27.99 32.87 37.80
Mode LTE Band 41C : 99%0BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 22.98 23.28 27.69 23.38 28.35
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.73 23.13 28.23 32.52 37.40
Mode LTE Band 41C : 99%0OBW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 22.93 23.28 27.75 23.08 28.53
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.87 23.23 27.99 32.80 37.56
Mode LTE Band 41C : 99%OBW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 23.08 23.23 27.99 23.33 28.35
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.80 23.23 27.69 32.52 37.56
TEL : 886-3-327-3456 Page Number 1 A41C-10 of 81
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002626-02B

LTE Band 41C
QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum b
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz Ref Level 30.00 dom  Offset 12.10 0B @ RBW 1 Mhz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o At 30dE SWT  T.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
W M1[1 20.87 dBm)| . ™M1[1] 20.10 dBm)|
3 2.5839340 GHz Y 2.5892290 GHz
20 }} Oce By 23.176823177 MHz 20d8 — AN ndB 26.00 dB
. av N N R 4 " R e 24.975000000 MHZ,
10 10 dg ¥
i - N\ / Q factar 103.7
) {
o 1 - 0dém 1
-1od - f ! -10 -
o Y [V S S /
21 20 d ~
- e o S
= a0
-40 d 40 d
50 df 50
60 d 60 df
93025 GHz 1001 pts Span 50.0 MHz CF 2.503025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 2.583934 GHz 20,87 dBm ML 1 2.589220 GHz 20.10 dBm nd@ down 24,975 MHz
TL 1 2.5811369 GHz 13.17 dBm Occ Bw 23.176823177 MHz T1 1 2.58038E GHz -5.96 dBm ndg 26.00 dB
T2 1 2.6043137 GHz 9.28 dam T2 1 2.605363 GHz -5.84 dBm Q factor 103.7
- i I
L ] J - L J)e J

Middle Channel / 15MHz+10MHz

i vectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.98 dBm) ™M1[1] 19.09 dBm)
20 2.5848980 GHz| 20 M 2.5877300 GHz|
[ Occ B 27.752247752 MHZ] v e 23.276729277 MHz
' -y v T v TN Y
10d £ o R 10
/ \ \
o d 0 di |
| | { \
10 d —— ! 10 di f A
e / P 4 / \
i Y 2! v e -
] o R
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.584898 GHz 18.98 dam ML 2,58773 GHz 19.09 dam
T1 1 2,5768442 GHz 10.40 dBm Oce Bw 27.752247752 MHz T1 L 2.5812867 GHz 12.17 dBm Oce Bw 23.276723277 MHz
T2 1 26065965 GHZ 8.23 dam T2 1 25045634 GHz 11.59 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.94 dBm) ™M1[1] 18.16 dBm)
- 2.5891640 GHz - 2.5889190 GHZ]
I Occ B 28351648352 MHZ] —— 32.447552448 MHz
i il ] 1 3 1A
10 df i et 10 d + P —17
] A\ K
|
04 / 04 [
’ | [ ‘-
-10d | 1 104 \
{
| ! \
r 4 20 d — ‘
BV el e e ™
30
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589164 GHz 17.94 dBm ML 2.588919 GHz 18.16 dam
T1 1 2,5766144 GHz 9.62 dBm Oce Bw 28.351648352 MHz T1 L 2.5764016 GHz 11.00 dBm Oce Bw 32.447552448 MHz
T2 1 2606066 GHz 8.55 dam T2 1 2.5088491 GHz 5,98 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

QPSK

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] . 19.81 dBm) 20.50 dBm
! 2.6028650 GHz 2.5984450 GHZ]
20 20
A s@_w,-/‘/' -, 23226773227 MHz . 27.992007992 MHz
10d 104
]
J i
0d8 1 ' 0 d 7
-10 dBm )‘ l. -10 dém ('
| J
AT AV NN ~ | - e
20 dam— - - — 20,0 -
<20 B A Y
-30 dbm -30 dém
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2602865 GHz 19.81 dsm ML L 2.508445 GHz 20,50 dBm
T1 1 2,5814865 GHz 12.67 dBm Oce Bw 23.226773227 MHz T1 L 2,579024 GHz 13.29 cBm Oce Bw 27.992007992 MHZ
T2 1 2.6047133 GHz 13.18 dam T2 1 2.507016 GHz 13.62 dam
. I 4 ‘ L JL 4 ‘
vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att 0dE SWT  1l4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.62 dBm 16.13 dBm)|
- 2.5776400 GHz - 2.5908420 GHZ]
PRy - 32.867132867 MHz 37.802197802 MHz
s A —
10 d i - 10 d i WA
n 7 1 v AT 7T T
| / [ \
0d8 0 d '
| ! !
-10 d8m 1 -10 dém: +
/ bl | |
20 dBm o - e 20 dem 7
e ki Bt el S e
-30 dém -30 deém ~
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.57764 GHz 18.62 dam ML L 2.500842 GHz 16.13 dam
T1 1 2.5766614 GHz 12.21 cBm Oce Bw 32.867132867 MHz T1 L 2,573979 GHz 10.34 dBm Oce Bw 37.802197802 MHz
T2 1 26095285 GHz 11.57 dam T2 1 2.5117812 GHz 8.55 dam
~ I 4 - S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02B

LTE Band 41C
16QAM
Middle Channel / 5SMHz+20MHz Middle Channel / 10MHz+15MHz

ctrum b
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz Ref Level 30.00 dom  Offset 12.10 0B @ RBW 1 Mhz
o Att 308 SWT 7.5y @ VBW 3IMHz  Mode Auto FFT o At 30dE SWT  7.5us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@ 1Pk Max
m] ™M1[1] 22.41 dBm)| m1[1] 19.20 dBm)|
x 2.5827350 GHz R 2.5824360 GHz
20 =
\ ~ B : 22.977022977 MHz 2048 e ndn 26.00 db|
. e N A L0 i \ el e 25175000000 MHzZ
J; = . N h Q factar 102.6
o4 f t 0 dam !
i F
f | b
10 df T - -10 f
- . | \ —1- 20 dapy
A = T - T — o N
= a0
-40 d 40 d
50 df 50
60 d 60 df
93025 GHz 1001 pts Span 50.0 MHz CF 2.508025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 2.582735 GHz 22,41 dBm ML 1 2.562436 GHz 19.20 dam nd@ down 25,175 MHz
T1 1 2,5811668 GHz 12.39 dBm Oce Bw 22.977022977 MHz T1 1 2.58028E GHz -7.09 dem nde 26.00 d8
T2 1 26041639 GHz 10.00 dam T2 1 2.605463 GHz -7.17 dém Q factar 102.6
- i I
L ] J - L J)e

J

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

i vectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.77 dBm) - ™M1[1] 19.90 dBm)
- M1 2.5854980 GHz - iy 2.5845390 GHz
e Y Occ B 27.692307692 MHz L Wy ol 1 23.376629377 MHz
d Y\ e ~ ol A o ¥ T
10 = - - = 10 T
{ \ { \
od 0 d
| ' / ‘
10 d - | -10 di - I\
] | P, N
| = — \,,f\_,'v R SN AV . N D A
/ \
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2585498 GHz 18.77 dam ML 2.584533 GHz 19.90 dam
T1 1 2,5768442 GHz 12.04 dBm Oce Bw 27.692307692 MHz T1 L 25813366 GHz 12.20 dBm Oce Bw 23.376623377 MHz
T2 1 26065365 GHZ 6.45 dam T2 1 2.5047133 GHz 13.04 dBm
L I 4 - [S JL -

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.84 dBm) ™M1[1] 17.04 dBm)
- 1 2.5883850 GHz - 2.5810170 GHZ]
o Occ B 28351648352 MHZ] 92.727272727 MHz
"L B - A T \ ) r~ 2
wd = ~ 10 df 7 Aot + -
/ W/ I \ / v
o d ! L 0 di ‘
1
04 ! - 10 d l’f t
20 g8 f Ll |
! / TAa i 7 o oA A
L RS AV o ~ It W
a0
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2588385 GHz 17.84 dam ML 2.581017 GHz 17.84 dam
T1 1 2,5766743 GHz 9.91 dBm Oce Bw 28.351648352 MHz T1 L 2.5764016 GHz 10.71 cBm Oce Bw 32.727272727 MHZ
T2 1 2.607026 GHz 8.38 dam T2 1 2.5091288 GHz 8.96 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456

Page Number 1 A41C-13 of 81
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

16QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20.99 dBm)| IS 19.96 dBm)
- 2.6013670 GHz - 2.6027000 GHz]
g2 23.126873127 MHZ] g e 28231768232 MHz
i § A -
10 di 3 10 d f
7 T i
0 e i 0de f T
-10 d8m 7 -10 dém: Jr T
21 = A AN TN o A L N
20 dR= 20 B v N
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.601367 GHz 20,99 dBm ML L 2.6027 GHz 19.96 dam
T1 1 2,5815364 GHz 11.89 dBm Oce Bw 23.126673127 MHz T1 L 2.5789041 GHz 14,10 cBm Oce Bw 28.231766232 MHz
T2 1 2.6046633 GHZ 12.88 dam T2 1 2.5071359 GHz 12.99 dam
. I 4 ‘ L JL 4 ‘
vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.84 dBm 16.72 dBm)|
2.5678500 GHz 2.5878050 GHZ]
= 2.517482517 MHz @ 37.402597403 MHz
b T
10d 104
/ | 4
08 : 0 d T
/ | | |
-10 dBm: T - -10 dém: T T
20,d8m | | AL 20 dem ! £ ~
AT = 7 7 e A S KB EAWSeTAS Ny A VAY
\ -~ J B '\
-30 dbm -30 dam E
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.58785 GHz 18.84 dam ML 2587805 GHz 16.72 dam
T1 1 2,5765914 GHz 11.79 dBm Oce Bw 32.517482517 MHz T1 L 2.5742188 GHz 9.40 dBm Oce Bw 37.402597403 MHz
T2 1 2.6091089 GHz 10.26 dBm T2 1 2.6116214 GHz 8.49 dBm
~ I 4 - S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

64QAM

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum b
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz Ref Level 30.00 dém  Offset 12.10 d& @ RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3 MHz  Mode Auto FFT o At SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
" Mi[1] 20.85 dBm)| ™M1[1] 18.64 dBm)|
ra 2.5846330 GHZ| 1 2.5897780 GHZ|
20
= S . Occ By 22927072927 MHz 2048 P R 26.00 dB
A " (2 AV 25.025000000 MHZz|
10 di = 10 dg
= ] 103.5]
od 0dem _l‘
¥
10 d -10 T
di )
-20 =
— v - =
A N ] avavas ihVee AVVAN
-30
-40 d 40 d
50 d 50
&nd -60 d
93025 GHz 1001 pts Span 50.0 MHz CF 2.503025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML f 2.584633 GHz 20.85 dam 2 1 2.589776 GHz 18.64 dem ndB down 25,025 MHz
TL 1 2,5611369 GHz 11.96 dBm Oce Bw 22.927072927 MHz T1 1 2.58038E GHz -7.69 d&m nd8 26.00 d8
T2 1 2.604064 GHz 7.82 dam T2 1 2.605413 GHz -5.93 dbm Q factar 103.5
- i |
L ] J - L J)e J

Middle Channel / 15MHz+10MHz

i pectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.44 dBm) - ™M1[1] 19.92 dBm)
0 " 2.5800430 GHZ| - - 2.5855320 GHz
s WA oy Occ B 27.752247752 MHZ] LA A 23.076923077 MHz
} e e o . :
0 T 3 10 f
/ \ {
0 df r + 0 df f
[ \ /
-tod - -10d 7
204 / ‘ i
ekl v v = 7 = = A,
-30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.59305 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.580043 GHz 19,44 dam ML 2585532 GHz 19.92 dam
TL 1 2,5709641 GHz 11.93 dBm Oce Bw 27.752247752 MHz T1 L 2.5813368 GHz 11.51 dBm Oce Bw 23.076923077 MHz
T2 1 26067163 GHz 8.72 dam T2 1 25044136 GHz 11.26 dBm
L I 4 - [S JL 4 -
ctrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.87 dBm) ™M1[1] 17.97 dBm)
0 2.5798730 GHZ| - 2.5875200 GHz
X - Occ B §.531468531 MHz — 32.8671526867 MHz
T S aVand SVLVEEN T e
10 di i 7 10 d F e {
{ | \ W ’ 4
d / \ a i !
a 1 o
10 df . \‘ 10 d f
f |
fals| | JI
2 _ ] - 20 d =
gt S A Sy 20 Ay v
-30 A T
-40 d -40 d
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.579873 GHz 16.87 dam ML 2,58752 GHz 17.37 dam
TL 1 2,5786144 GHz 9.52 dBm Oce Bw 28.531468531 MHz T1 L 2.5764016 GHz 10.42 dBm Oce Bw 32.867132867 MHz
T2 1 2.6071459 GHz 8.49 dam T2 1 25092687 GHz 10.26 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C

64QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] o 20.24 dBm)| ™M1[1] 19.16 dBm)
2.6030650 GHz 2.5839990 GHZ]
20 d8 - e e 20
i N P, T 23226773227 MHz 2 T 27.992007992 MHz
i Y 1Y v \ g
10d 104d "
/ / )
/
08 f 0 da ] 1
f \
-10 d8m - -10 dBm II -
- A e ) o J \ .
20 dom—; = 720 B N i SV
-30 dbm -30 dém
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2603065 GHz 20,24 dBm ML L 2,583999 GHz 19.16 dam
T1 1 2,5814365 GHz 13.58 dBm Oce Bw 23.226773227 MHz T1 L 2,579024 GHz 12.13 dBm Oce Bw 27.992007992 MHZ
T2 1 2.6046633 GHZ 13.45 dam T2 1 2.507016 GHz 11.87 dam
. I 4 ‘ L JL 4 ‘

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.66 dBm) 15.53 dBm)
- 2.5778500 GHz - 2.5862070 GHZ]
P U occBu, 32.797202797 MHZ| ‘ 7.562437562 MHZ
o ¥ e / WL Pl Ve
1 + ¥
0 dé ﬂ Il
[
-10 d8m I ]
!
Pl a e \4 5 TAn
s A inn, |
-30 dbm
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,57785 GHz 19.66 dam ML L 2585207 GHz 15.53 dam
T1 1 2,5765914 GHz 12.32 dBm Oce Bw 32.797202797 MHz T1 L 25740589 GHz .92 dBm Oce Bw 37.562437562 MHz
T2 1 26093886 GHZ 11.42 dom T2 1 2.5116214 GHz 6.89 dam
~ I 4 - S JL 4 -

TEL : 886-3-327-3456
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LTE Band 41C
256QAM
Middle Channel / 5SMHz+20MHz Middle Channel / 10MHz+15MHz

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2582935 GHz 19.99 dam ML 2.587431 GHz 16.65 dam
T1 1 2,5811668 GHz 11.09 dBm Oce Bw 23.076923077 MHz T1 L 25811369 GHz 11.15 dBm Oce Bw 23.226773227 MHz
T2 1 26042638 GHz 6.97 dam T2 1 25043637 GHz 8.40 dam
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.584898 GHz 19.00 dam ML 2.585532 GHz 16.45 dBm
TL 1 2,5769041 GHz 10.17 dBm Oce Bw 27.992007992 MHz T1 L 2.5812367 GHz 9.96 dBm Oce Bw 23.326673327 MHz
T2 1 26068962 GHZ 8.48 dam T2 1 25045634 GHz 9.36 dam
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Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30dE SWT  G.dps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589823 GHz 17.85 dam ML 2583045 GHz 18.76 dam
T1 1 2,5766144 GHz 10.00 dBm Oce Bw 28.351648352 MHz T1 L 2.5763316 GHz 10.61 cBm Oce Bw 32.797202797 MHZ
T2 1 2606066 GHz 6.80 dam T2 1 2.5091288 GHz 9.91 dam
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trum i ectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.603165 GHz 17.50 dam M1 2.591611 GHz 18.64 dBm
TL 1 2,5614365 GHz 8.53 dBm Oce Bw 23.226773227 MHz T1 L 2.5793237 GHz 9.28 dBm Oce Bw 27.892307692 MHz
T2 1 26046633 GHz 8.57 dam T2 1 2.607016 GHz 9.57 dam
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o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.90 dBm) ™M1[1] 16.73 dBm)
0 e 2.5802280 GHZ| - 2.5901230 GHz
Occ B 2.517482517 MHz 7.562437562 MHz
| n T2
1d = e = 10 df 7 T
[ \ / \ VI
i i ) i AL |
a \‘ 0 f 1 7
10 d { - -10 di I
I
| 4 |’ 1
+ &y OB A )
y AN [ .
- = a0
-40 -40 d
50 d -50 di
-60 d 60 d
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.593 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2580228 GHz 15.90 dam M1 2.590123 GHz 16.73 dBm
TL 1 2,5765914 GHz 8.57 dBm Oce Bw 32.517482517 MHz T1 L 2,5740589 GHz 9.33 dBm Oce Bw 37.562437562 MHZ
T2 1 2.6091089 GHz 7.48 dam T2 1 2.5116214 GHz 9.27 dom
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SPORTON LAB.

Spectrum Spectrum
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Range Low Range Up REBW | Frequency | powerabs | ALimit [ 2,665 GHz 2.690 GH2 100.000 kHz 2.67020 GHz 6.39 dBm -23.61 dB
2.475 GHz 2.490 GHz 1,000 MHz 2,48992 GHz -29.85 dBm 4,85 dB. 2,600 GHz 2.601 GHz 500.000 kHz 2,63009 GHz -34.48 dbm 24,48 dB.
2.490 GHz 2.495 GHz 1.000 MHZ 2.49460 GHZ -27.48 dBm -14.48 dB 2,691 GHz 2.695 GH2 1.000 MH2 2.69219 GH2 -32.10 dBm -22.19 dB
2,495 GHz 2.495 GHz 300.000 kHz 2,49599 GHz -32.04 dBm -19.04 dB 2,695 GHz 2.715 GHz 1,000 MHz 2.69505 GHz -34.65 dbm 65 B
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LTE Band 41C / 10MHz+15MHz
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Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74
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QPSK

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

m
Ref Level 30.00 d3m  Offset 16,10 dB Made Auto Sweep
SGL Count 100/100
@1 avgPwr
Gheck PABE
ine _$PURIOUS ) INE_ABS pABE
L ANy
I
. H‘ |
s . I
| |
o | i
SPURIOUS_LINE_ABS| J ‘ | |
-0 d t‘ JI \L
_an dsm / 7
LN Mocddhr sl ) A J
-50 ity T el A e g
60 df
Start 2.475 GHz 8004 pts Stap 2.526 GHz
Spurious Emissions
Rangelow | Rangeup | R | Frequency | _Powerabs | Atimit |
2.475 GHz 2.490 GHz 1,000 MHz 2.49038 Ghz -38.96 dbm ~13,96 b
2,430 GHz 2,495 Gz 1,000 MHz 2,49500 GHz 34,23 dbm -21.23 dB
2.495 GHz 2,496 GHz 300,000 kHz 249508 GHz -32.29 dm -19.29 dB.
2.496 GHz 2,526 GHz 100,000 kHz 2.49712 GHz 15.10 dBm 14,90 dB
i )| [ ]

m
Ref Level 30.00 dBm  Offset 16.10 d2 Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
JEIGUE CHNEKABS,
20 dbife —BPURIOUS_LINE_ABS
dam
]71 II
il (-
il i
i
) | .
I l“ A | T W 7 \
sl 1A 4
At T S
60 di
Start 2.66 GHz 10005 pts Stop 2.735 GHz.
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aumit |
2.660 GHz 2,690 GHz 100.000 kHz 2,66118 GHz 15.13 dém -14.87 db
2.690 GHz 2691 GHz 500.000 kHz 269004 GHz -28.27 dém -18.27 dB
2.691 GHz 2,635 GHz 1,000 MHz 2,63107 GHz -30,48 dBm -20.48 d
2.695 GHz 2,720 GHz 1.000 MHz 2.71668 GHz -26.31 dBm -13.31 dB
2.720 GHz 2,735 GHz 1,000 MHz 2,73296 GHz -42,51 dém -17.51dB
U J HNNED e

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

pectrum Spectrum
Ref Level 30.00 dém  Offset 16,10 dB. Mode Autc Sweep Ref Level 30.00 dBm  Offset 16.10 6B Mode Autc Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Jhack RLGHE GHHERABS, PARS
INE_ABS.| 20 dbipe. (.wuluuu:: INE_ABS PaRS
10 dam 10 dam ”
0 1 umn
il o |
10 d i W f T
1T o LY
SPURIOUS_LINE_ABS e A h
A ) oty
304 ”J\\W \INL“MF '
““%‘”—ﬁ«" il ek s
WV I o, | i o
50 .
604
60 df
Start 2.66 GHz 10005 pts Stop 2.735 GHz.
Start 2.475 GHz 8004 pts Stop 2.526 GHz S purious EmiSSonE
'Spurious Emissions Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit |
Rangelow | Rangeup | R | Frequency | Powerabs | auimit | 2.660 GHz 2,690 GHz 100.000 kHz 2,66399 GHZ 22.37 dém -7.63 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48984 GHz -37.21 dBm -12.21 dB 2.690 GHz 2691 GHz 500.000 kHz 2.69021 GHz -41.43 dém -31.43 d&
2.490 Gz 2.435 GHz 1.000 MHz 242480 GHz -32.01 dém -12.01 dB 2.691 GHz 2,695 GHz 1.000 MHz 2,69104 GHz -37.52 dém -27.52 db
2.405 GHz 2.496 GHz 300.000 kHz 2.49547 GHz -35.37 dBm -22.37 dB 2.695 GHz 2,720 GHz 1.000 MHz 2.69543 GHz -39.37 dBm -26.37 dB
2.496 GHz 2.526 GHz 100,000 kHz 2.50583 GHz 22.87 dBm 7138 2.720 GHz 2,735 GHz 1.000 MHz 2,7259 GHz -42.40 dBm -17.40 dB
L )i J - L J J
Spectrum t“%‘ Spectrum
Ref Level 30.00 dam  Offset 16.10 dB Mode Autc Sweep Ref Level 30.00 dBm  Offset 16.10 d& Made Autc Sweep
SGL Count 100/100 SGL Count 100/100
(@7 cvgpwr @1 fvgPwr
Limit Fheck PARR EIGGECHAEKARS.
20 dhffie _PURIOUS | INE_ABS Al 20 able _$PuRioUS | ine_aBs
10 dem w0
0d .
T - P e
10 | \[ b i 'wmw-w.wl o ‘f Ll Ll
B | | i |
P— J I \ a0 d -
I
H_f k I ! R
g -and
-50 df
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
Start 2.475 GHz 8004 pts Stop 2.526 GHz 3 puriaus Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Range Lov Range Up REBW | Frequency | PowerAbs |  Alimit | 2,660 Ghz 2.690 Ghz 100.000 kHz 2.66717 GHz 3.30 dem ~26.70 dB.
2.475 GHz 2.490 GH2 1.000 MHZz 2.49044 GH2 -28.40 dBm 40 dB 2,690 GH2 2.691 GHz 500.000 kHz 2.69009 GH2 -33.50 dBm -23.59 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49478 GHz ~25.74 dBm -12.74 dB 2,691 GHz 2.695 GHz 1.000 MHz 2.69147 GHz 3117 cém -2L17dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49557 GHz -29.96 dBm -16.96 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.69722 GHz -34.30 dBm -21,30 dB
2.496 GHz 2.526 GHz 100.000 kHz 2.50350 GHz 1.67 dBm 3 de 2,720 GHz 2.735 GHz 1.000 MHz 2.72015 GHz -40.95 cBm -15.95 dB
L JL 4 (S I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41C-22 of 81




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02B

LTE Band 41C / 15MHz+10MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB49

Highest Band Edge / 1RB0 and 1RB49

Ref Level 30.00 dém
SGL Count 100/100
@1 AvgPwr

Gheck

ine _$PURIOUS _LIN

Offset 16,10 B Mode Auto Sweep

_ABS |

10 t J
o [ [\
SPURIOUS_LINE_ABS| ] f |! |
. il | |1
a0 dBm: gk 8 T
=0 AN ol TR | IN
: et e st s e
60 df
Start 2.475 GHz 8004 pts Stap 2.521 GHz
Spurious Emissions
Rangelow | Rangeup | R | Frequency | _Powerabs | Atimit |
2.475 GHz 2.490 GHz 1,000 MHz 2.48613 Ghz -40.51 dbm -15.51 b
2,430 GHz 2,495 Gz 1,000 MHz 2,49453 GHz -36.08 dBm -23.08 dB
2.495 GHz 2,496 GHz 300,000 kHz 249509 GHz -30.35 dm -17.36 dB.
2.496 GHz 2,521 GHz 100,000 kHz 2.49603 GHz 15.02 dBm 14,98 dB
i )| [ ]

SGL Count 100/100

Ref Level 30,00 dém

Offset 16,10 d& Mode Auto Sweep

(@1 avgpwr

RLGHE GHHERABS,
20 dhipe—bPURIO

INE_ABS

fﬂ dem.
|

A
T JI

Start 2.665 GHz 10005 pts Stop 2.735 GHz.
Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | aumit |

2.665 GHz 2,690 GHz 100.000 kHz 2,66607 GHz 14,49 dbm -15.51 b

2.690 GHz 2691 GHz 500.000 kHz 2,69005 GHz -27.61 dém -17.61 dB

2.691 GHz 2,635 GHz 1,000 MHz 2,60128 GHz -32,16 dém -22.16 db

2.695 GHz 2.715 GHz 1.000 MHz 2.71208 GHz -26.44 dBm -13.44 dB

2.715 GHz 2,735 GHz 1,000 MHz 2,73495 GHz -36.17 dém -11.17 dB

U J HNNED e

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

pectr

m

Ref Level 30.00 dam
SGL Count 100/100

Offset 16,10 B Mode Auto Sweep

@1 Avgwr
Gheck PABS
INE_ABS.| pARS
10 dem
a
104
[
SPURIOUS_LINE_ABS. |
-30d ¥
A \[ ')
40 cBm bl l jﬁ“ AL
|20 dem: T A
W, Vadllld L
- Lt )
0d
Start 2.475 GHz 8004 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | Rangeup | R | Frequency | _Powerabs | Atimit |
2.475 Ghiz 2.480 Ghz 1.000 Mz 2.48971 Ghz -39.47 dom 1447 B
2.490 Gz 2.435 GHz 1.000 MHz 242482 GHz -35.88 dém -22,88 dB
2,498 Gz 2.436 GHz 300,000 kHz 2.49539 GHz -40.94 dBm -27.94 de.
2.496 GHz 2.521 GHz 100,000 kHz 2.51021 GHz 23.72 dBm -6.23 dB
L )i J -

Spectrum

SGL Count 100/100

Ref Level 30,00 dém

Offset 16,10 d& Mode Auto Sweep

(@1 avgpwr

IRIGUE CHMEK AR S

[
INE_ABS PARS

20 abipe—bPURIOUS

10 dém: il

| l

-10 || 'H

o (Al \

| II‘ [
-0 N -t ‘W
40 dBm -4 !fq,lr' N[ﬂ et
i
dos A
o baoiy v
&0 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz.
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | auimit |
2.665 GHz 2,690 GHz 100.000 kHz 2,67936 GHz 23,24 dbm -6.76 dB
2.690 GHz 2691 GHz 500.000 kHz 2,69001 GHz -32.92 dém -22.92 dB
2.691 GHz 2,635 GHz 1,000 MHz 2,63105 GHz -32,68 dBm -22.68 db
2.695 GHz 2.715 GHz 1.000 MHz 2.69603 GHz -34.83 dBm -21.88 dB
2.715 GHz 2,735 GHz 1,000 MHz 2.71660 GHz -42,09 dém -17.08 db
L )i J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 16,10 B Mode Auto Sweep

@1 Avgwr
L Gheck
20 chipe INE_ABS.|
10 dem
a s e B N T TP ry e
‘ [ v e ™
104 - - {
[ |
SPURIOUS_LINE_ABS| ] bl |
a0 e | !
50
0d
Start 2.475 GHz 8004 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | Rangeup | R | Frequency | __Powerabs | ALimit
2.475 Ghiz 2.480 Ghz 1.000 Mz 2.48023 Ghz -28.59 dem ~3.59 db
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2,498 Gz 2.436 GHz 300,000 kHz 2.49598 GHz -28.68 dBm
2.496 GHz 2.521 GHz 100,000 kHz 2.50478 GHz 3.32 dbm
L )i J

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 16.10 d& Mode Auto Sweep

RIGHIE CLBER AR,
»_$PURIOUS | INE_ABS
0
bl mﬂ
10 d |
0 d t
|- \
[ i e
-40d ¥
50 d
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 2.67063 GHz 2.65 dBm -27.35 dB
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2,660 GHz Z.650 GHz 100,000 kHz 2.66357 GHz 1.54 dem 28,46 dB
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2.495 GHz 2.495 GHz 500.000 kHz 2,49588 GHz -27,37 dBim 14,37 B
2.495 GHz 2.531 GHz 100,000 kHz 250897 GHz 1,88 dBm 2 b
L L J

Spectrum

Ref Level 30.00 d2m  Offset 15.10 d&

SGL Count 100/100

Made Auto Sweep

LINE_ABS
0
e A
fos ] S—.————
| | |
\ | '
Ja0d
f h |‘
40 df
¥
50 d
60 d
Start 2.655 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2655 GHz Z.650 GHz 100,000 kHz 2.66624 GHz 1.85 dem 28,05 dB
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2,691 GHz 2.695 GHz 1,000 MHz 269124 GHz -32.60 dém 22,60 dB
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2,725 GHz 2.735 GHz 1,000 MHz 2.72504 GHz -42.21 dém
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2.665 GHz 2,690 GHz 100.000 kHz 2,68391 GHz 23,97 dém -6.03 dB
2.690 GHz 2691 GHz 500.000 kHz 2.69021 GHz -31.06 dém -21.086 dB
2.691 GHz 2,635 GHz 1,000 MHz 2,60332 GHz -29,85 dm -19.85 dB
2.695 GHz 2.715 GHz 1.000 MHz 2.69674 GHz -33.95 dBm -20.96 dB
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2665 GHz Z.650 GHz 100,000 kHz 2.68538 GHz 3.57 dbm 26,43 dB
2,690 GHz 2.601 GHz £00.000 kHz 2.69032 GHz -26.71 dem 16,71 dB
2,691 GHz 2.695 GHz 1,000 MHz 269178 GHz -26.09 dém 16,09 dB
2,695 GHz 2.715 GHz 1,000 MHz 2.69956 GHz -28.53 dem -15.53 dB.
2,715 GHz 2.735 GHz 1,000 MHz 2.71562 GHz -37.77 dém -12.77 dB.
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